
i 

PROVINCIAL WATER SUPPLY AND SANITATION PROJECT 

Project/loan number: 48158 - 002 - CAM 

CLIMATE RISK AND VULNERABILITY ASSESSMENT 

JUNE 2017 

Provincial Water Supply and Sanitation Project (RRP CAM 48158)

http://www.adb.org/Documents/RRPs/?id=48158-002-3


ii 
 

Table of Contents 
Project Climate Risk and Vulnerability Assessment Summary .......................................... ii 

1. Executive Summary ......................................................................................................... 1 

2. Introduction ...................................................................................................................... 3 

2.1. The Project ............................................................................................................... 3 
[...]
• Population by 2040 to be 75,000 families or 360,000 people of which 51% are women. 

• Estimated cost is US$ 34.9 million.  

• Phase 1 implemented 2018-2020, construction period of 2-2.5 years. 

3.1.3. Treatment Process   
20.   A conventional treatment process will be followed of coagulation –  flocculation - 

sedimentation - rapid sand filtration – chlorination – clear water storage. This is used at the vast 

majority of plants in Cambodia and was agreed by the MIH/DIH.  The service building,  pump  

station,  chemical/workshop  building,  and  other  items common to both phases are included 

in Phase 1 construction.  

3.1.4. Raw Water Intake 
21.   The raw water intake will be located on the Sangké River.  Land commitment for the WTP 

is confirmed but commitment for the water intake is being secured. 

3.1.5. Permits  
22.   There are no permits required, except a water source allocation MOU, to be secured from 

the MoWRM to have the raw water available from the Sangké River in an amount up to 

50,000m3/d for 2025. 

23.   A letter has been sent from MIH to MOWRAM requesting confirmation of this supply.  So 

far no formal confirmation has been received.   



 

7 
 

 

Figure 3-1 Battambang Water Supply subproject coverage area and project facilities location 

 

 

 



8 
 

3.1.6. Summary Proposed Facilities 
 

24.   A summary of the project Phase 1 is given below. 

 

Table 3-1 Phase 1 (Year 2020-2025) for Battambang 

Raw Water   

Water Source Sangké River; Battambang  

HWL=15.57 masl, LWL=4.81 masl 

Intake  

Capacity 50,000 m3/d 

Pump  • Total pump capacity: 2,083 m3/h or 579 L/second 

• Four pumps (vertical turbine pump) will be installed: 3 duty and 1 

standby 

• Total head 35 m 

Raw Water Transmission   

Raw water pipe Diameter : 710 mm 

Length : 5 km 

Water Treatment Plant 

(WTP) 

 

Capacity 50,000 m3/d 

Treatment facilities • Receiving    well:    Reinforced     concrete;    2 units 

• Rapid    Mixing:    Reinforced    Concrete    Structure    with 

gravitational force mixing using a weir; 2 units 

• Flocculation:   Vertical   channel   baffled   flocculator;  8 units 

• Sedimentation:  Reinforced Concrete Structure, Horizontal- Flow 

Sedimentation Basin; 8 units;  

• Filtration: Reinforced Concrete Structure; 12 units; Underdrain 

System: Porous Filter Bed Method; Filtration Rate: V=126.6 m/day 

(120-150 m/day) 

 • Flow Control: Lower Part Control Method 

• Backwash Method: Simultaneous Backwash Method by Air and Water 

• Clearwater Reservoir: Reinforced Concrete Structure using Flat Slab 

Structure; Effective Volume: 12,800 m3, Effective Water Depth: H= 

4.30, Detention  Time: T= 3 hours 

Booster pump at WTP • Total pump capacity: 3,192 m3/h or 887 L/s 

• Four  booster  pump  will  be  installed: 3 on-duty and 1 standby 

• Total head 26m  

Distribution Networks  

Pipe network 120 km including  109  km of mains  and  11km  for connection  of 

secondary and tertiary road houses 

Construction Plan 2018-2020 

Cost Estimates Phases 1 and 2 : $34,899,700. 

 



 

9 
 

3.1.7. Cost Estimate 
25.   The preliminary cost estimate for Phases 1 and 2 of the proposed subproject is $34,899,700.  



10 
 

3.2. Battambang Sanitation 

3.2.1. Project objective  
26.   The Battambang wastewater project will provide a new separated sewer network in priority 

areas and construct a new Waste Water Treatment Plant (WWTP).  Waste water treatment for 

the wider urban area has been divided into two phases with the first phase addressing the main 

populated areas needs up to 2040. 

27.   The existing SAWA funded WWTP on a 5.8ha site is to be decommissioned, and a nearby 

new 6.6ha site developed with a trickling filter based WWTP with a pre-settlement (anaerobic 

pond) with a design capacity of 11,645m3/d. A proposed Japan Fund for the Joint Crediting 

Mechanism (JFJCM) grant will provide support for the incremental cost and capacity development 

of advanced and energy efficient trickle filters for the WWTP, to reduce carbon emissions This 

will provide adequate treatment for Phase 1 to 2040 and provide space for expansion for Phase 

2 at a later date. 

28.   The area encompassed by Phase 1 includes all of the densely populated areas of the city 

centre and most of the intermediately populated areas just outside of the centre. Figure 3-2 shows 

the Phase 1 and 2 areas of service. 

Figure 3-2 Phase 1 & 2 service area of Battambang sanitation project 

 
 

 

29.   The location of the pumping station and trunk sewers in Phase 1 is shown below.  



 

11 
 

 

 

 

Figure 3-3 Location of pumping station and trunk sewers in Phase 1 for Battambang project 

 

3.2.2. Project Components Shortfalls and Solutions  
30.   The table below summarises the current situation, shortfalls in service, and the solutions to 

these shortfalls offered under the proposed subproject. 

Table 3-2 Current and Proposed situation for sanitation in West Battambang 

 

Current situation Shortfall Proposed 

Main  colonial-era  city  centre  
area served 

Very limited service area Two phases  of  development:  city  
centre area followed by wider urban 
area. 

Combined system Very large flows during wet 
season, with combined  flows  
flooding  town and entering 
environment untreated. 

A separated system is proposed 

Trunk sewers sized for  city 
centre only, with restrictions in 
some areas. 

Insufficient   or   wrongly   
configured trunk sewers 

New main trunk sewers 



12 
 

Old  pumps  between  anaerobic 
ponds and facultative ponds are 
limiting capacity of existing 
WWTP 

Pumps operating at 450m
3
/d  

instead of designed 1,000m
3
/d 

Decommissioning of existing 5.8ha 
WWTP lagoon site. 

WWTP designed for  

1,000m3/d which was intended 
to serve 15,000 people or 3,125 
households.  

Now reduced to 450m3/d 
serving 1,400 households 

11,645m3/d  required  for  
Phase  1; 20,694m3/d  required  
for  full  city  to 2040 

Decommissioning of existing 5.8ha 
WWTP lagoon site. 

Development of conventional 
trickling filters for proposed new 
6.6ha site, staged for 2 Phases.  

Development of aerated lagoons if 
a minimum of 15ha becomes 
available.  
 
Phase 1 will serve 40,311 people on 
commissioning in 2020 and  57,803  
by 2040. 

Current   WWTP   land   was   
fully utilized by 1994 project 

No     further     reserved     land     
for expansion 

A further 6.6ha site is approved by 
District Governor 

Septic tank septage disposed 
of to agricultural land 

No septage management Each settlement pond to have 
septage disposal bay with concrete 
apron and service water for 
cleaning. 

There are 7 nos  private  
septage  vacuum  trucks 
operating 

No   regulation   of   private   
septage trucks.  

 

No DPT vacuum truck. 

Provide one 6m3  septage vacuum 
truck for DPWT. Develop regulation 
of private septage trucks under 
capacity building. 

No sludge removal or drying 
facility 

No equipment or space on site Include sludge drying beds plus 
supply of dewatering container and 
compact excavator. 

 

3.2.3. WWTP Options  
31.   Two options have been recommended, dependent on final land availability.  

3.2.3.1. Aerated Lagoons 
32.   The current “SAWA” WWTP on 5.8ha would be decommissioned. With a 15ha site all 

separated wastewater to year 2040 could be treated using aerated lagoons. The WWTP would 

consist of two separable trains of lagoons, each train being two anaerobic lagoons, one facultative 

lagoon and one maturation lagoon. The extension to land already acquired would need to be of 

an appropriate shape to accommodate these lagoon trains. The anaerobic lagoons would have 

solar aerators specifically designed for these lagoons installed, which disturb only the upper 20-

30cm of water and reduce odours and break the scum layer without producing aerosols.  The 

size of the lagoons is shown below.  

Table 3-3 Sizes of selected aerated lagoons 

Process No. ponds Length Width Depth Area (ha) 
Anaerobic 4 40 25 4 0.193 

Facultative 2 157 57 1.75 1.499 

Maturation 2 348 120 1.5 8.352 

    Total 10.044 



 

13 
 

 

33.   The remaining 5.6ha of the required 15ha site will be taken up with site roads, sludge drying 

beds, office, store, car parking and bunds. 

 

3.2.3.2. Conventional Trickling Filters 
34.   Should an additional 8.4ha immediately adjacent to the ready-acquired 6.6ha not become 

available in the near future, then the recommendation is for sedimentation ponds and 

conventional trickling filters on the same 6.6ha site. 

3.2.4. Septage Collection  
35.   Only 17% of the central city area is currently connected to the wastewater treatment plant 

so the majority of urban properties are reliant on either a septic tank or concrete holding/soakaway 

tank (pour flush pit latrine).   There  is  no  record  of numbers, volumes or condition of septic 

tanks in the city. Demand from householders to have their septic tanks de-sludged is based on 

when they block or cause a smell nuisance rather than by  preventative  maintenance  or  periodic  

checking  of  sludge  depth.  Septage is currently collected by 7 private vacuum trucks who 

disposed of it to agricultural land on the edges of the town.  

36.   Private septage collectors will require regulating once the new WWTP is opened, both to 

ensure that septage is co-treated in the WWTP and that private operators pay for this service. It 

is suggested that all septage collection operators require a license to operate in the urban area, 

and that a condition of this licence is that all septage is disposed of to the WWTP.  

3.2.5. Septage Treatment  
37.   If the new WWTP proposal option of provision of trickling filters are taken, co-treatment of 

septage is recommended in the upstream anaerobic ponds.  Septage will be collected and treated 

in the anaerobic lagoons prior to the trickling filter based WWTP. Sludge will be removed and 

thickened by the sludge dewatering container and then disposed of as cover for the nearby 

landfill. 

3.2.6. Cost estimate 
38.   The cost estimate for this wastewater and sludge co-treatment subproject is $10,646,687. 

 

 

 
  



14 
 

3.3. Kampong Cham Water Supply 

3.3.1. Project Objective  
39.   The Kampong Cham water  supply  will supplement the existing system and support RGC’s 

policy in providing potable water to all people by 2025. This subproject aims at filling the gap 

between the existing capacity, including the JICA Phase II service area, and the future demand 

within the proposed extended service areas. (See Figure 3-4) The water supply scheme will meet 

the needs for the next 20 years (2020-2040) of the proposed population of 90-100% of Kampong 

Cham and 85% of the three communities nearby the town.   

3.3.2. Project Components 
40.   The main project components are:  

• A water intake with a capacity of 11,600m3/d to draw raw water from the Mekong River 

• A 4km transmission line to the WTP. 

• A new WTP of at least 26,100 m3/d to provide sufficient capacity until 2040 

• 80km of distribution network 

• Expanded service area of 35km2 by 2025.  

• Served population (to 2040): approximately of 31,182 families with total 140,318 persons, 

out of which 71,562 are women (50.9%).  

• A 2.5 year contract period from 2018 to 2020. 

3.3.3. Treatment Process  
41.   A conventional treatment  process  will be followed of coagulation  –  flocculation  - 

sedimentation  - rapid  sand filtration – chlorination – clear water storage). This is used at the vast 

majority of plants in Cambodia and was agreed by the MIH/DIH. 

42.   The location of the proposed WTP is shown in figure 3-5. The service  building,  pump  

station,  chemical/workshop  building,  and  other  items common to both phases are included in 

Phase 1 construction. 

3.3.4. Raw Water Intake 
43.   A raw water intake will be located on the Mekong River extracting up to 11,600m3/d by 2025. 

3.3.5. Permits  
44.   There are no permits required, except a water source allocation MOU, to be secured from 

the MoWRM for the raw water extraction from the Mekong River to the proposed WTP. Land 

commitment on the WTP and the Intake is confirmed. 

 

 

 



15 
 

 
 

 

 Figure 3-4 Kampong Cham WS subproject coverage area 



16 
 

 
 

 
 

 

 Figure 3-5 Kampong Cham project facilities location 



 

17 
 

3.3.6. Summary Proposed Facilities 
45.   A summary of the project Phase 1 is given below. 

Table 3-4 Outline of Facilities for Kampong Cham in Phase 1 (2020-2025) 

 

Raw Water   

Water source Mekong river; HWL=15.18 m, LWL=0.63 m 

Intake   

Capacity 11,600 m3/d 

Pump  • Total pump capacity: 135 L/s 
• Three pumps (vertical turbine pump) will be installed: 1 

in duty and 1 standby 

• Total head 41m 

Raw Water Transmission   

Raw water pipe 

transmission pipe (DIP) 

Diameter : 350 mm ; Length : 4 km 

Water Treatment Plant 
(WTP)  

 

Capacity 11,600 m3/d 

Booster pump at WTP • Total pump capacity: 227 L/s 
• Three Booster pump will be installed: 2 in duty and 1 

standby 

• Total head 36m (following pump selection) 

Treatment facilities • Rapid Mixing 

• Flocculation 
• Sedimentation 
• Filtration 
• Disinfection 

Distribution Networks  

Pipe network 52 Km  main pipes + 28 km of smaller pipes 

Booster pump along the 

distribution network 

• Total pump capacity: 136 L/s 
• Three Booster pump will be installed: 2 in duty and 1 

standby with capacity 68 L/s each pump 

• Total head 29m (following pump selection) 

Construction plan 2018-2020 

Cost Estimates $12,765,500 

 

3.3.7. Cost Estimate 
46.   The preliminary cost estimates for Phase 1 is $12,765,500. 

 

  



18 
 

3.4. Kampong Cham Septage 

3.4.1. Project Objective  
47.   The Kampong Cham septage subproject is proposed to rectify the poor situation in 

Kampong Cham with respect to septage collection and disposal from existing septic tanks.  

3.4.2. Septage collection 
48.   The coverage of septic tanks in central Kampong Cham, whilst numbers are not known, is 

thought to be fairly low, and the size, age and condition of septic tanks is unknown. Many 

households, even in the central city, have concrete ring soak away tanks which do not provide 

any treatment and pollute the water table. Septage collection, in common with other towns in 

Cambodia, is currently mainly carried out by the private sector. There are currently only a small 

number of vacuum truck operators in Kampong Cham, but with the capacity building and public 

awareness proposed under the subproject this should increase. As operators become busier, 

carrying more loads per day, the incentive to invest further in another truck will arise, in addition 

to more interest generated for more business people to become involved in the sector. 

3.4.3. Project Components  
49.   The project will obtain suitable land and construct a 2,400m3 treatment facility, including two 

facultative lagoons in parallel. Once septage is sufficiently dried for handling, the treated sludge 

can be removed from the lagoon using a compact excavator and truck, and either dewatered 

further using a dewatering container, deposited into sludge drying beds, or carried directly to 

landfill for disposal.   The figure 3-6 below shows the currently proposed location for the facility. 

50.   The subproject will supply equipment to the DPWT for use with the septage treatment plant 

including :  

• A 6m3 vacuum truck 

• Dewatering container (basic model) 

• Compacting excavator 

51.   The subproject will also include capacity building for DPWT and private vacuum truck 

operators and a public awareness campaign aimed at increased understanding of septic tanks 

and the need for maintenance.  

52.   Capacity building is proposed for both septage treatment facility operators (DPWT staff) 

and the private sector.  For the sustainability of the septage treatment facility it is vital to have 

both the support of the private vacuum truck operators through licensing and the increased 